EN
150 Litre Garden Dump Cart

'SJE

EROBOTYKOSZACE.PL

1. GENERAL DESCRIPTION

DO NOT USE THE DEVICE UNLESS YOU HAVE
THOROUGHLY READ AND UNDERSTOOD THIS
USER MANUAL.

To increase the product life of the device and to ensure
a trouble-free operation, use it in accordance with this user
manual and regularly perform the maintenance tasks. The
technical data and specifications in this user manual are
up to date. The manufacturer reserves the right to make
changes associated with quality improvement.

A

ATTENTION! Read all safety warnings and all
instructions. Failure to follow the warnings and
instructions may result in serious injury or even
death.

Whenever ,device” or ,product” are used in the warnings
and instructions, it shall mean Garden Dump Cart.

2. Usage safety

& ATTENTION! Read all safety warnings and all
instructions. Failure to follow the warings and

instructions may result in serious injury or even

death.

Whenever ,device” or ,product” are used in the warnings

and instructions, it shall mean Garden Dump Cart.

. Do not put more than 350 kg into the load area
. The product is not intended for children, it is not

atoy.

. Distribute the load weight evenly over the entire
surface.

. Do not store components on plastic edges.

. In case of damage or destruction of any of the
components, it is necessary to cease using them.

. Do not use the truck on surfaces / areas that may
cause damage of tires.

. The tire inflation pressure must not exceed 30 PSI
(2.07 BAR).

3. Device description

A B D E
STIY
FG H
0©@©

Load box

Blocking assembly

Frame

Rear axle

Front axle

Wheels

Handle

Mounting kit

Bolt M8x60 (x1)

Nut M8 (x13)

Carriage bolt M8x20 (x4)
Carriage bolt M8x20 (x4)
Bolt M8x20 (x4)

Wheel nut (x4)

Washer M8 (x1)

Washer M8 (x12)
Washer M12 (x4)

Wheel separator

00 =g An B B

~mIeommonw»

9. Strut

10.  Front axle support
11.  Plastic coupling
12.  Yoke

4. Preparation for work / working with the device

Assembling of the product:

% Fasten the rear axle (4) to the load box (1) using the
mounting kit (C, H, B). Fasten the right and left strut
by means of the M8x20 screw (2x C), washers (2x H)
and nut (2x B).

2. Screw the locking unit (2) to the load box (1) by
means of the MBx20 screw together with the washer
and the nut (4x D + H + B).



w

Fasten the front axle (5) to the frame (3) by means of
the M8x20 screw, the washer and the nut (E + H + B).
Then fasten the support (10) to the frame (3) using
the mounting kit (E + H + B).

After installing the front axle, the frame (3) must be

fastened to the plastic load box (1) using the M8x20
screw, the washer and the nut (D + H + B).

s

In the course of installing the wheels, it is necessary
to firstly put the separators (J) on the axle (4/5), then
the wheel (6) and then secure with the washer and
the nut (1 + F).

N

X

)/

B

After turning the truck onto the wheels it is necessary
to fasten the handle (7) from the side of the plastic
coupling (11) to the yoke (12) by means of the screw,
washer and nut (A + G + B).

—

~

w

<

Usage tips:

In order to remove the load, it is necessary to pull the
handle of the blocking assembly outwards so as to release
the plastic tube from the safety mechanism. Then this
handle must be pulled up so that the truck will be tilted to
the position of strewing the load.

Cleaning and maintenance

. Use cleaners without corrosive substances to clean
each surface.

. Dry all parts well after cleaning before the device is
used again.

. Store the unit in a dry, cool place, free from moisture
and direct exposure to sunlight.

. Use a soft cloth for cleaning.



PL

INSTRUKCJA OBSLUGI

o
Gl E

EROBOTYKOSZACE.PL

1. OGOLNY OPIS

PRZED PRZYSTAPIENIEM DO PRACY NALEZY
DOKLADNIE PRZECZYTAC | ZROZUMIEC
NINIEJSZA INSTRUKCJE.

Dla zapewnienia dtugiej i niezawodnej pracy urzadzenia
nalezy dbac o jego prawidiowa obstuge oraz konserwacje
zgodnie ze wskazowkami zawartymi w tej instrukeji. Dane
techniczne i specyfikacje zawarte w tej instrukcji obstugi sa
aktualne. Producent zastrzega sobie prawo dokonywania
zmian zwigzanych z podwyzszeniem jakosci.

UWAGA! llustracje w niniejszej instrukcji obstugi
A maja charakter pogladowy | w niektorych
szczegdlach moga roznié sie od rzeczywistego
wygladu produktu.
Instrukcja oryginalng jest niemiecka wersja instrukgji.
Pozostale wersje jezykowe sg tlumaczeniami z jezyka
niemieckiego.

2. Bezpieczenistwo uiytkowania
& UWAGA! Przeczytaj wszystkie ostrzeienia
dotyczace bezpieczenstwa oraz wszystkie instrukeje.
Niezastosowanie sie do ostrzezen i instrukgji moze
spowodowat cigzkie obratenia ciata lub $mierc.
Termin ,urzadzenie” lub .produkt”™ w ostrzezeniach
i w opisie instrukcji odnosi sie do wozek ogrodowy
transportowy.

. Nie nalezy wkladac do przestrzeni ladunkowej wiecej

niz 350kg

. Produkt nie jest przeznaczony dla dzieci, nie jest
zabawka.

. Rozktadac ciezar ladunku rdwnomiernie na catej
powierzchni.

. Nie sktadowac elementéw na plastikowych brzegach.

. W przypadku uszkodzenia lub zniszczenia ktéregos
z elementow zaprzestac uzytkowania.

. Nie uzywac wozka na powierzchniach/terenach ktore
mog3 spowodowac uszkodzenia opon.

. Cisénienie pompowania opony nie moze przekroczyé

30 PSI (2,07 BAR).

3. Opis urzadzenia

A B D E
STIY
FG H
0600
)

Skrzynia tadunkowa

Zespol blokujacy

Rama

05 tylna

05 przednia

Kota

Uchwyt

Zestaw montazowy

$ruba M8x60 (x1)

Nakretka M8 (x13)

Sruba zamkowa M8x20 (x4)

$ruba zamkowa M8x20 (x4)

$ruba M8x20 (x4)

Nakretka do kola (x4)

Podktadka M8 (x1)

Podktadka M8 (x12)

Podktadka M12 (x4)
L Separator kot

9, Rozpdrka

10.  Wspornik osi przedniej

11.  Plastikowe sprzegto

12. Jarzmo

00 =g An B B

—Iammognome

4. Przygotowanie do pracy/ praca z urzadzeniem

Sktadanie produktu:

1. Przymocowac o$ tylng (4) do skrzyni tadunkowej
(1) za pomocg zestawu montazowego (C, H, B).
Zamocowac prawa i lewa rozporke za pomoca Sruby
M8x20 (2x C), nakretki(2x H) i podkladki (2x B).

2. Do skrzyni tadunkowej (1) przykrecic zespot blokujacy
(2) za pomoca Sruby MB8x20 wraz z podkiadka
i nakretka (4x D+H+B).



PL

0% przednia (5) przymocowal do ramy (3) za
pomaocy Sruby M8x20, podktadki i nakretki (E+H+B).
Nastepnie nalezy przymocowaé wspornik(10) do
ramy (3) za pomoca zestawu montazowego (E+H+B).

#1C

Po zamontowaniu osi przedniej rame (3) nalezy
przymocowac do plastikowej skrzyni tadunkowej
(1) za pomoca sruby M8x20, podkiadki i nakretki
(D+H+B).

Podczas montazu kot w pierwszej kolejnosci na of
(4/5) zaloiyé separatory (J) nastepnie kolo (6) po
czym zabezpieczyc podkladka i nakretka (1+F).

Po obroceniu wozka na kola przymocuj uchwyt (7)
od strony plastikowego sprzegta(11) do jarzma (12)
za pomoca sruby, podktadki i nakretki (A+G+B)

Wska

zowki uzytkowania

W celu pozbycia sie ladunku nalezy pociagnac uchwyt

zespotu blokujacego do zewnatrz

plasti

tak aby uwolnic

kowa rurke z mechanizmu zabezpieczajacego.

Mastepnie nalezy uchwyt ten pociggnac do gory tak aby
wozek przechyli¢ do pozycji wysypujacej tladunek.

Czysz

czenie | konserwacja

Do czyszczenia powierzchni  nalezy stosowac
wylgcznie srodki niezawierajace substancji Zracych.
Po kazdym czyszczeniu wszystkie elementy nalezy
dobrze wysuszy¢, zanim urzadzenie zostanie
ponownie uZyte.

Urzadzenie nalezy przechowywad w suchym
i chlodnym miejscu chronionym przed wilgocia
i bezposrednim promieniowaniem slonecznym.

Do czyszczenia nalezy uzywad miekkiej Sciereczki.



